

TEST REPORT

| Test | Description | Results | Standard |
|-----------------------------|---------------------------|-------------|---------------------|
| Dimensions | Length | ± 0,5mm | UNE-EN ISO 10545-2 |
| Surface Flatness | Curvature | ± 0,5% | UNE-EN ISO 10545-2 |
| Water Absorption | % Water | <0,5% (Bla) | UNE-EN ISO 10545-3 |
| Modulus of Rupture | - | >35 N/mm2 | UNE-EN ISO 10545-4 |
| Abrasion Resistance | Light | Class4 | UNE-EN ISO 10545-77 |
| | Dark | Class2 | |
| Linear Thermal Expansion | - | Complies | UNE-EN ISO 10545-8 |
| Resistance to Thermal Shock | No Enamel Cracks | Complies | UNE-EN ISO 10545-9 |
| Crazing Resistance | No Enamel Cracks | Complies | UNE-EN ISO 10545-11 |
| Frost Resistance | - | Complies | UNE-EN ISO 10545-12 |
| Chemical Resistance | Household Chemicals | No Effect | UNE-EN ISO 10545-13 |
| | Acids (Low concentration) | No Effect | |
| Stain Resistance | Ease of Cleaning | 5 (Max) | UNE-EN ISO 10545-14 |
| Slip Resistance | Pendulum (Spainn) | Class 2 | UNE 41901 EX |
| | TRL Rubber (55) | >36 PTV | BS 77976-2 |
| | 45 Rubber (96) | >36 PTV | BS EN 13036-4 |
| | SBR Rubber | >0,42 DCOF | ANSI A137.1 |
| | Footwear Ramp | R10 | DIN 51130 |
| | Barefoot Ramp | B | DIN 51097 |

Important Notes:

The results in this report apply to the samples only.